ARM, BED & Machine Body parts
ARM, BED ! QI&ZE ZtH|

From the library of: Superior Sewing Machine & Supply LLC



SunLhtar

Ref. No.| Parts No. |Note. Name of Parts Z g 106087 1060B|? t1)6628L-7 1062BL Assﬁg_' bly
A-1 01-001A-106L ARM - BED ofst - wlE (i) 1
A-2 01-001A-1067 ARM - BED obt - wl= (i) 1
A-3 01-008A-106L FACE PLATE 3 1 1 1 1
A-4 SC-0162-4113 SCREW (M5 x P0.8) W 3 2 2 2 2
A-5 01-144R-1230 Rubber For Face Plate Wi 2 FupA 1 1 1 1
A-6 01-011M-106L Gasket For Face Plate i A 1 1 1 1
A-7 44-0000-1230 0il Wick For Face Plate Wi #4 1 1 1 1
A-8 01-013C-106L Cover For Thread Take-Up Lever |47 Ay 1 1 1 1
A-9 SC-0211-4113 Screw (M4 X P0.7) AR 7 A 2R YA 1 1 1 1
A-10 | 06-036W-3800 Washer For A-8 A7) AW IAHGA 94 1 1 1 1
A-11 | GP-000194,00 Top Cover =7 1 1 1 1
A-12 | SC-0162-4113 Screw (M5 X P0.8) A a4 6 6 6 6
A-13 | 01-018M-106L Gasket For Top Cover SIE7Z 7t 1 1 1 1
A-14 | 01-019C-106L Bushing For Top Cover & 524 1 1 1 1
A-15 | 01-016A-2350 Thread Guide Bar For A-11 S A% 1 1 2 2
A-16 | 10-017C-1230 Nut (3/16” n=28) SIEA AghilE vE 1 1 2 2
A-17 | 01-018M-9570 Rubber For Top Cover SIE7 3Rl 1 1 1 1
A-18 | 01-023C-106L Arm Thread Guide Ass' y(U) gk Ak (E) () 1 1 2 2
A-19 | 01-028C-106L Arm Thread Guide (M) Sk Ak () 1 1 1 1
A-20 | 01-029S-106L Screw (9/64" n=40) S A () 3A YA 1 1 1 1
A-21 | 01-030C-106L Arm Thread Guide (L) o AH(F) 1 1 1 1
A-22 | SC-A119-4119 Screw (11/64" n=40) o ASH(TF) aA YA 2 2 2 2
A-23 | 01-032C-106L Thread Guide For Tension Control Ass'y |2 ZZE A2 A<kl 1 1 1 1
A-24 | 01-029S-106L Screw (9/64" n=40) AzARA Al 3 YA 2 2 2 2
A-25 | 01-034M-106L Brand Mark For Face Plate Wy vl v 1 1 1 1
A-26 | 01S064S-306H Brand Mark For Arm Arm H#lE w3 1 1 1 1
A-27 | 01-036M-1067 Model Mark zdug 1
A-28 | 01-037M-106L Model Mark zdlnlg 1
A-29 | 01-038A-106L Slide Plate (L) vl () 1 1
A-30 | 01-039A-1067 Needle Plate ERs 1 1 1 1
A-31 | SC-0499-4515 Screw (11/64" n=40) Ak Ay 2 2 2 2
A-32 | 01-042A-106L Slide Plate (R) vl nE g () 1 1 1 1
A-33 | 01-046A-7500 Stopper For A-32 vngd (4) 2E9 1 1 1 1
A-34 | SC-0543-4525 Screw (11/64" n=40) vngd (4) 2E35 Ay 2 2 2 2
A-35 | 01-045A-106L Slide Plate (F) Ass'y vl (87) (4) 1 1 1 1
A-36 | SC-0105-4517 Screw (M4 X P0.7) vimE s (5 A 1 1 1 1
A-37 | 01-049C-7500 Window For A-32 vy () B3 1 1 1 1
A-38 | 01-050A-106L Bed Cover ] =7 ¥ 1 1 1 1
A-39 | 43-025S5-9570 Screw (M4 X P0.7) =AY A 10 10 10 10
A-40 | 01-052M-106L Gasket For Bed Cover H =AY 7k 1 1 1 1
A-41 | 01-053S-106L Screw For 0il Gate SYFHT YA 1 1 1 1
A-42 | 01-054W-106L Washer For A-41 LYFFT A 2A 2 2 2 2
A-43 | 01-055A-106L 0il Gauge 29 AelA 1 1 1 1
A-44 | 01-035P-1370 Machine Number Plate 7| Hl 1 1 1 1
A-45 | 01-035P-7400 Pin For A-44 ZlHsk 34 2 2 2 2
A-46 | 01-061C-106L Bed Support | = o} 2] 1 1 1 1
A-47 | 01-007R-8130 Rubber For Reverse Feed Shaft |9%#¥ % 25 npAl 1 1 1 1
A-48 | 01-063C-106L 0il Gauge Window % 1 1 1 1
A-49 Earth Line AAA 1 1 1 1
A-50 | SC-0197-4122 Screw (M6 X P1.0) HAA IR UGA 1 1 1 1
A-51 | 40-001A-106L Thread Tension Control Ass'y |[AZEAA (i) 14 14l
A-52 | SC-0200-4123 Screw (11/64" n=40) AzAAA (H) 3 YA 2 2 2 2
A-53 | 40-024A-1067 Tension Release Solenoid Ass'y [2%%7] €dlkolt (i) 1 1
A-54 | 40-026A-1067 Bracket For A-53 AEF7] fdolE HEP 1 1
A-55 | SC-0211-4113 Screw (M4 X P0.7) A537] ddkolE HePl IHUYA 2 2
A-56 | 02-011W-2302 Washer For A-55 A5 $alol Bl I 94 2 2
A-57 | 40-033S-106L Tension Release Lever “A” ALZ7] g A7 1 1 1 1
A-58 | 40-034P-106L Tension Release Lever “B” A7) 84 B 1 1 1 1
A-59 | 40-035G-106L Tension Release Lever Support |#%F7] #@lw w3 1 1 1 1
A-60 | SC-0119-4119 Screw (11/64" n=40) Axz7] gy Bl 3 YA 2 2 2 2
A-61 | 40-033S-106L Stud Screw A7) 8 gyt 1 1 1 1
A-62 | 40-034P-106L Tension Release Connectiong Pin |[#5%7] &5 %3 1 1 1 1
A-63 | 40-035G-106L Spring For A-62 A3y &5 943 223 1 1 1 1
A-64 | 11-017C-7507 Nut For A-62 AEF7] £% 9723 YE 1 1 1 1
A-65 | 40-037C-106L Cap Nut For A-62 A3 &5 943 AYE 1 1 1 1
A-66 | 40-038A-106L Tension Crank A5F7 a¥9a 1 1 1 1
A-67 | 06-007P-106L Tension Crank Pin AsF7 283 9 1 1 1 1
A-68 | SC-0109-4113 Screw (M6 xP1.0) A5F7] aga P4 1 1 1 1
A-69 | 08-010B-3701 Plug (White) A537] dlkolE F81 1 1
A-70 | 17-436C-7907 Tube (Small) For A-68 4537 dkolE £ FH 1 1
A-71 | 01-073M-1067 Caution Sticker T 2€A 1 1
A-72 | 01-074M-106L Caution Sticker Fo 2€A 1 1
A-73 | AS-000125,00 Arm - bed obt - W= (i) 141 1
A-74 | AS-000140,00 Thread Tension Control Ass'y |[AZEAA (i) 141 14
A-75 | GP-000196,00 Model Mark 29 o3 (A44) 1
A-76 | GP-000209,00 Model Mark el w3 (aAA) 1
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Ref. No., Parts No. |Note. Name of Parts E g 106087 1060BI? t1)662BL-7 106281 Assﬁg_] bly
B-1 02-001A-106L Upper Shaft & 1 1 1 1
B-2 02-002A-106L Link Cam 23 A 1 1 1 1
B-3 SC-0123-4422 Screw (9/32” n=28) g3 A 13 YA "A7 1 1 1 1
B-4 SC-0203-4522 Screw (9/32" n=28) B3 7 aZUA "B 1 1 1 1
B-5 SC-0307-4122 Screw (3/16” n=32) s a%a F a1 AT 1 1 1 1
B-6 SC-0117-4417 Screw (1/4” n=40) vEd 293 % 33 U4A BT 1 1 1 1
B-7 02-007A-106L Upper Shaft Balance i i 1 1 1 1
B-8 SC-0167-4417 Screw (M8xP1.25) A& WA A IFYA 1 1 1 1
B-9 02-007A-9570 Upper Shaft Bearing (F) A% i wlolE 1 1 1 1
B-10 02-010A-106L Upper Shaft Bearing (M) el 1 1 1 1
B-11 02-011A-106L Bearing Bushing For B-10 A% folofE 1A 1 1 1 1
B-12 SC-0317-4517 Screw (15/64” n=28) R M K A o T o 2 2 2 2
B-13 02-013A-106L Timing Belt Pulley (U) ElojyE F¢ (F) 1 1 1 1
B-14 SC-0153-4117 Screw (1/4” n=40) ElolglE Z¥ (L) I UA 2 2 2 2
B-15 02-015A-106L Timing Belt Pulley (U) Elo|yHl E 1 1 1 1
B-16 02-016 A-106L Upper Shaft Bearing (R) A5 thowlolE 1 1 1 1
B-17 02-017A-106L Bearing Bushing For B-16 3% % odlolE 24 1 1 1 1
B-18 SC-0317-4517 Screw (15/64” n=28) A& ooy 2 aFA 2 2 2 2
B-19 02-019A-1067 Setting Ring A3 1 1

B-20 02-020A-106L Setting Ring Ag g 1 1
B-21 SC-A550-4517 Serew (1/4” n=40) Y 7R A 1 1 1 1
B-22 02-022A-106L Pulley £¢ 1 1 1 !
B-23 SC-0150-4122 Screw (15/64” n=28) Ee8 A UYA 2 2 2 2
B-24 02-019R-9570 Pulley Cover 9 A 1 1 1 1
B-25 02-020S-9570 Screw (M6 xP1.0) e AW IZGA 1 1 1 1
B-26-1 | SC-0202-2118 Screw (3/16” n=28) WAy 4ag 94 1FUA 2 2

B-26-2 | 11-020A-2500 Magnetic Holder o1 g &1 2 2

B-26-3 | 11-022W-2500 Washer For Magnetic Holder oladg &Y 94 2 2

B-26-4 | 11-021S-2500 Screw (M5 xP0.8) ol 1vlE EY 34 2 2

B-27 08-001A-106L Thread take Up Lever Ass'y A7) (#L) 14l 14l 1l 14l
B-27-1 | 08-002A-106L Thread take Up Lever A 7] 1 1 1 1
B-27-2 | 08-022A-9570 Bearing (Small) A7) wel®g () 1 1 1 1
B-27-3 | 07-032A-9570 Bearing (Big) AR 7] otz (k) 1 1 1 1
B-27-4 | 08-012A-9570 Eyelet AA 7] ot 1 1 1 1
B-28-1| 08-006A-106L Thread take Up Lever Crank A7) aga 1 1 1 1
B-28-2 | 08-007A-106L Bearing For B-28-1 AR 7 aga oy 2 2 2 2
B-29 08-008S-106L Stud Screw For B-32 A7) AR gk 1 1 1 1
B-30 08-009W-106L Washer For B-29 A7 aRa A A 2 2 2 2
B-31 11-017C-7507 Nut (M4 xP0.7) A7) aga g YE 1 1 1 1
B-32 08-011P-106L Hinge Pin A7) A9 1 1 1 1
B-33 SC-0165-4517 Serew (M5 X P0.8) A7l AAA 2 YA 1 1 1 1
B-34 08-013A-106L Hinge Pin Bushing A7 AA 24 1 1 1 1
B-35 SC-0165-4517 Screw (M5 X P0.8) AR A A 2 1 1 1 1
B-36 02-016R-1230 0-Ring (P-4) AR 7 A 0-9 1 1 1 1
B-37 04-001A-106L Needle Bar el 1 1 1 1
B-38 04-006C-250A Needle Bar Thread Guide v A gk 1 1 1 1
B-39 006-007-0002 Needle (DPX17 #22) s (DPx17 #22) 1 1 1 1
B-40 SC-A131-4522 Screw (1/8” n=44) v A 1 1 1 1
B-41 04-005A-106L Needle Bar Holder vkl ol 1 1 1 1
B-42 04-006S-106L Screw (9/64” n=40) vhsd] Fol mA VAL 1 1 1 1
B-43 04-007A-106L Needle Bar Guide Block vhsd] ohil &5 1 1 1 1
B-44 04-008S-106L Block Screw For B-43 ok & 1 1 1 1
B-45-1 | 04-009A-106L Needle Bar Crank Rod whsd] 293 2 1 1 1 1
B-45-2 | 04-101A-106L Bearing For B-45-1 v 2y R wo]E 2 2 2 2
B-45-3 | 04-011A-106L Bushing For B-45-1 s 233 e 34 2 2 2 2
B-46 04-012A-106L Needle Bar Crank Shaft wsd 293 F 1 1 1 1
B-47 GP-000195,00 Needle Bar vk 1 1
B-48 03071SC-4113 Needle holder Screw vhg ko] FHubA 1 1
B-49 11-0000-1060 Synchronizer Aaz (HAY) 1 1
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Ref. No.| Parts No. |Note. Name of Parts E g 106087 1060B|? t1)662BL-7 1062BL Assﬁg_' bly
D-1 06-011A-106L Feed Regulator Stud Jez4d7 & 1 1 1 1
D-2 SC-0354-4115 Screw (M6 X P1.0) slezd7 % QYA 1 1 1 1
D-3 06-003A-106L Feed Regulator Jez47] 1 1 1 1
D-4 06-004G-106L Feed Regulator Spring JczA7] AxE 1 1 1 1
D-5 06-005C-106L Regulating Lever For Feed vlezxA7] @y 1 1 1 1
D-6 06-006S-106L Screw (M5 X P0.8) Jrz27 @y 2H YA 1 1 1 1
D-7 06-007P-106L Pin For D-5 Jrz47] g 1 1 1 1
D-8 SC-0165-4517 Screw (M5 X P0.8) slezd7 w3 2H YA 1 1 1 1
D-9 06-009A-106L Feed Regulator Connecting Rod JezAd7 dAFC 1 1 1 1
D-10 | 06-010P-106L Pin For D-9 Jez47] dA4EC ¥ 1 1 1 1
D-11 06-011G-106L Spring For D-9 Jlczdy] QARE ~Z8 1 1 1 1
D-12 | 06-012C-106L Spring Hook For D-9 Jczd7] QAR A=z o] 1 1 1 1
D-13 06-013A-106L Feed Regulator Connecting Crank |[Z3t7] 4 a#®g=a 1 1 1 1
D-14 | 06-014S-106L Screw (M6 X P1.0) A%y 44 aRa sAGA 1 1 1 1
D-15 06-015A-106L Feed Regulator Control Plate (U) |¥|=%4 t}o]<d (F) 1 1 1 1
D-16 | SC-0193-4122 Screw (U) (3/16” n=28) s oz dold 3R YA (L) 1 1 1 1
D-17 06-017A-106L Feed Regulator Dial Shaft (U) x4 told F (k) 1 1 1 1
D-18 | 06-026P-1230 Pin(U) For D-15 thol ot FAbg I (k) 1 1 1 1
D-19 | 06-027G-1230 Spring(U) For D-15 thol ¢ FA3 A 2z (k) 1 1 1 1
D-20 | 06-010R-1230 0-Ring(U) (P8) szz4 ol 0-8 (1) 1 1 1 1
D-21 06-022A-106L Feed Regulator Control Plate (D) |¥|&z4 tlo]d (TF) 1 1 1 1
D-22 | SC-0193-4122 Screw (D) (3/16” n=28) Jrz4 teld 1AYA (TF) 1 1
D-23 06-017A-106L Feed Regulator Dial Shaft (D) ez thold & (F) 1 1
D-24 | 06-026P-1230 Pin(D) For D-23 thol ot FAbg A (TF) 1 1
D-25 | 06-027G-1230 Spring(D) For D-23 thol ¢ #4332 2z (F) 1 1
D-26 | 06-010R-1230 0-Ring(D) (P8) Jez% told 0-8 (F) 1 1
D-27 06-029A-106L Reverse Feed Lever Shaft o Zde = 1 1 1 1
D-28 | 40-002C-2350 E-Ring ($8) dA YW % E-3 1 1 1 1
D-29 | 06-031C-106L Washer For D-27 AAHHF oA 1 1 1 1
D-30 | 06-032C-106L Cover For D-27 ARG = Aw 1 1 1 1
D-31 SC-0211-4113 Screw (M4 xP0.7) AR YW Z A A A 3 3 3 3
D-32 | 06-034G-106L Spring For D-34 AR 2z 1 1 1 1
D-33 | 06-035C-106L Spring Stopper For D-34 AR £z ~EH 1 1 1 1
D-34 | GP-012781-00 Reverse Feed Lever o 2 dl | 1 1 1 1
D-35 06-037A-106L Connecting Bracket “A” For D-34 |dA#u A48z “A” 1 1
D-36 SC-A117-4417 Screw For D-34 AW T YA 1 1 1 1
D-37 06-035C-106L Stopper For D-34 A7ds ~EH 1 1 1 1
D-38 | 06-040R-106L Rubber For D-37 AR 2EH T 1 1 1 1
D-39 | 06-041A-106L Connecting Bracket “B” For D-34 |dAds] A xgzl “B” 1 1 1 1
D-40 | 06-042C-106L Connecting Link For D-34 A7 Bl A" T 1 1
D-41 | 43-016S-640L Stud Screw For D-34 AR gw Bl gk 2 2
D-42 | 05-016C-106L Nut (15/64” n=28) AN Bl A YE 2 2
D-43 | 06-045A-106L Bracket Support For D-34 A7y A nel wi 1 1
D-44 | 06-046W-106L Washer For D-43 A8 A4 Bl oA 1 1
D-45 | SC-0108-4113 Screw (M6 X P1.0) A ddn w8 2| 1 1
D-46 | 06-048A-106L Reverse Feed Cylinder A7 A=y () 14 1#l
D-47 GP-013151-00 Bracket For D-46 97 Ay el 1 1 1 1
D-48 06-050A-106L Knuckle For D-46 Az Ay YZF 1 1 1 1
D-49 | SN-0102-4000 Nut (M6 X P1.0) A7 Ay g yE 1 1 1 1
D-50 | 06-052P-106L Knuckle Pin For D-46 AR ARy v 2 1 1 1 1
D-51 | 05-014C-1230 E-Ring ($4) AA A=y YZ 3 E-g 2 2
D-52 | SC-0108-4113 Screw (M6 X P1.0) A7 Ady A 2 2
D-53 | 01-020W-2350 Washer For D-52 A7 Ay 223 94 2 2
D-54 | SC-0162-4113 Screw (M5 X P0.8) A2 Ay Bl 1A VA 2 2
D-55 | 07-011W-1230 Washer For D-52 Az Ay vl A=z 94 2 2
D-56 | 06-058A-106L Stitch Length Changing Cylinder |#=s#3 Azl (#l) 14l 1#

D-57 SC-0108-4113 Screw (M6XxP1.0) waew st dely 1A 2 2
D-58 | 07-020W-2350 Washer For D-57 wedd A ~2ZE oA 2 2
D-59 | SC-0109-4113 Screw (M6 X P1.0) wewg Ay = YAt 1 1
D-60 | SN-0102-4000 Nut (M6XP1.0) dowgl Ay 2 YE 1 1
D-61 06-063A-106L Bracket For D-56 wsw 3t Ay Bl 1 1
D-62 | SC-0162-4113 Screw (M5 X P0.8) wawg Ay v 1A 3 3
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Ref. No.| Parts No. |Note. Name of Parts E g 106087 1060B|? t1)662BL-7 1062BL Assﬁ(',r_'bly
D-63 | 07-011W-1230 Washer For D-62 geng Ay nepl 223 94| 3 3

D-64 | 06-066A-106L Feed Regulator Shaft 237 1 1 1 1
D-65 | 06-067R-106L 0il Seal (S) 237 294 () 1 1 1 1
D-66 | 06-068R-106L 0il Seal (L) A% 44 (K) 1 1 1 1
D-67 06-069A-106L Block For D-64 A7) £F 2 2 2 2
D-68 | 06-070P-106L Block Pin For D-64 A3 55 3 1 1 1 1
D-69 | 06-071A-106L Block Guide For D-64 A3y BF JtolE 2 2 2 2
D-70 | SC-0162-4113 Screw (M5 X P0.8) A37] E5 stolE 1A UA 4 4 4 4
D-71 | 07-011W-1230 Washer For D-70 A7) &5 Jto|lE A A 4 4 4 4
D-72 | 06-074P-106L Guide Pin For D-64 A3y stel= 3 1 1 1 1
D-73 | 06-075G-106L Spring For D-64 A37] sholE ~x7 1 1 1 1
D-74 | 06-076S-106L Screw (M10XP1.5) A7) stele 1 YA 1 1 1 1
D-75 | 06-077A-106L Under Feed Cam stilol = A 1 1 1 1
D-76 SC-A117-4417 Screw (1/4” n=40) st3lolt A wAH YA 2 2 2 2
D-77 | 06-079A-106L Horizontal Feed Rod stilolt dARE 1 1 1 1
D-78 | 06-080P-106L Stud Screw ddlolt AR thisl 1 1 1 1
D-79 | 05-012C-106L Nut (15/64” n=28) stlolE dAFE thid YE 1 1 1 1
D-80 | 06-082A-106L Needle Bearing For D-77 aulo]l T AEL LS o] 1 1 1 1
D-81 06-083A-106L Feed Regulator Connecting Rod |&d%7] dA&xT 1 1 1 1
D-82 | 06-080P-106L Stud Screw A3y dART At 1 1 1 1
D-83 | 05-012C-106L Nut (15/64” n=28) A3y dARE dya YE 1 1 1 1
D-84 | 06-086A-106L Feed Rocker Shaft Cam s A 1 1 1 1
D-85 | SC-0114-4515 Screw (15/64” n=28) Ed A 2FYA 2 2 2 2
D-86 | 06-088A-106L Vertical Feed Rod i A dARE 1 1 1 1
D-87 | 06-080P-106L Stud Screw Edl A dAEE st 1 1 1 1
D-88 | 05-012C-106L Nut (15/64” n=28) Edl A JdARE thiag YE 1 1 1 1
D-89 | 06-091A-106L Needle Bearing For D-86 Sl A dAEE YEuofd 1 1 1 1
D-90 | 06-092A-106L Feed Bar Connecting Crank FURA 3% 1 1 1 1
D-91 06-093P-106L Pin For D-90 EFURH W3 A 1 1 1 1
D-92 | 06-046W-7400 Washer For D-90 FUSRR zda 3 944 2 2 2 2
D-93 | SC-0113-4515 Screw (11/64” n=40) FURE zd3 I YA 1 1 1 1
D-94 | 44-0000-1230 0il Wick For D-91 FURR ada 3 /4 1 1 1 1
D-95 SC-0343-4122 Screw (15/64” n=28) FUwd awa 3 YA 1 1 1 1
D-96 06-098A-106L Feed Driving Shaft £ 1 1 1 1
D-97 | 06-099A-106L Front Bushing For D-96 FRAd A5A 1 1 1 1
D-98 | 06-100A-106L Middle Bushing For D-96 FHdd F54 1 1 1 1
D-99 | 06-101R-106L 0Oil Seal For D-98 FREEAd A4 o 9A 1 1 1 1
D-100 | 06-102A-106L Rear Bushing For D-96 FREEAd F54 1 1 1 1
D-101 | 06-103R-106L 0il Seal For D-100 FREA F5A o 94 1 1 1 1
D-102 | 06-052A-9570 Collar For D-96 +R A stk 2 2 2 2
D-103 | SC-0110-4115 Screw (15/64” n=28) +RAd stet 1At 2 2 2 2
D-104 | 06-106A-106L Crank For D-96 FHAy WA (4) 1 1 1 1
D-105 | SC-0109-4113 Screw (M6 X P1.0) FEUd 2Ya () YA 1 1 1 1
D-106 | 06-108A-106L Feed Dog Support FUTA 1 1 1 1
D-107 | 06-109A-106L Feed Dog 4 1 1

D-108 | SC-A174-4122 Screw (11/64” n=40) Y 2 GA 2 2 2 2
D-109 | 06-111A-106L Connecting Link For D-106 FURH d4"g= 2 2 2 2
D-110 | 06-112A-106L Connecting Shaft For D-106 FUSRE dAd™ga ghiab 2 2 2 2
D-111 | 06-046W-7400 Washer For D-110 FUSR A" Al 94 2 2 2 2
D-112 | 05-012C-106L 0il Wick For D-110 FUEH A=z i vE 2 2 2 2
D-113 | 06-116A-106L Feed Rocker Shaft £ 1 1 1 1
D-114 | 06-117A-106L Front Crank D-113 Ed WA (§) 1 1 1 1
D-115 | SC-0109-4113 Serew (M6XP1.0) Edl a#a (§5) 2ZGA4 1 1 1 1
D-116 | 06-120A-106L Front Bushing For D-113 sl A8A 1 1 1 1
D-117 | 06-121A-106L Rear Bushing For D-113 = 384 1 1 1 1
D-118 | 06-122R-106L 0il Seal For D-117 Bl 54 o9 1 1 1 1
D-119 | 06-123R-106L Bed Rubber Cap W 3 Fuls) 1 1 1 1
D-120 | 06-152A-9570 Collar For D-113 o shek 2 2 2 2
D-121 | SC-0110-4115 Screw (15/64” n=28) o 7hek A 2 2 2 2
D-122 | 06-126A-106L Rear Crank For D-113 = 2da (%) 1 1 1 1
D-123 | SC-0109-4113 Screw (M6 X P1.0) Ed 2®a (%) A 1 1 1 1
D-124 | 06-127A-106L Arm Rear Cover & FHAY 1 1
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Ref. No.| Parts No. |Note. Name of Parts = | STER 1060B|? t1)662BL-7 Tt Assﬁ(')r_‘b'y

E-1 07-001A-106L Lower Shaft = 1 1

E-2 07-002A-106L Front Bushing For E-1 = ArA 1 1 1 1
E-3 07-003R-106L 0il Seal For E-2 & AxA 094 1 1 1 1
E-4 44-002R-2500 Front Bushing O-Ring (G-25) & AHA 0-8 1 1 1 1
E-5 07-004A-106L 0il Pump Piston YAz ILE 2 2 2 2
E-6 07-005G-106L Piston Spring For Oil Pump YA JAE £z 2 2 2 2
E-7 07-006S-106L Cap Bolt For Oil Pump odd=Z I AE ushat 2 2 2 2
E-8 44-134C-5700 0il Nipple For E-2 3% A8 U9 E 2 2 2 2
E-9 07-008A-106L Rear Bushing For E-1 & T8 1 1 1 1
E-10 | 07-009R-106L 0il Seal For E-9 3 T4 094 1 1 1 1
E-11 | 44-002R-2500 Rear Bushing O-Ring (G-25) & &84 0-7 1 1 1 1
E-12 | 44-134C-5700 0Oil Nipple For E-9 3} T4 oYU YE 1 1 1 1
E-13 | 07-011A-106L Timimg Belt Pulley (D) 3% Elo]wl 7 1 1 1 1
E-14 | SC-A117-4417 Screw “A" (1/4” n=40) % gol® ¥ TAUAA" 1 1 1 1
E-15 | SC-0153-4117 Screw “B” (1/4” n=40) &% Elo]d Zg 3AUYA'B" 1 1 1 1
E-16 | 07-014A-106L Collar for E-1 3= Jhet 1 1 2 2
E-17 | SC-0162-4113 Screw (M5 X P0.8) 3= 7tk 1A YA 1 1 2 2
E-18 | 07-016R-106L 0Oil Seal For E-1 4% 294 1 1 2 2
E-19 | 07-017A-106L Lower Shaft Gear Ass'y 3% 710 (3) 14 14 24 241
E-20 | 07-022R-106L Front Bearing For E-1 % Awlold 1 1 2 2
E-21 07-023C-106L Rear Bearing For E-1 3% Zujo]g 2 2 4 4
E-22 | SC-0302-4114 O-Ring (P-36) Sl o] 27 ¥ (i) O-F 1 1 4 4
E-23 | 07-023C-106L Front Cover For Hook Base Z-ul) o] 27 ®] (i) 1 1 1 1
E-24 | SC-0302-4114 Screw (11/64” n=40) Zulol 2A W () 244 3 3 6 6
E-25 | SC-A350-4514 Screw (1/80" n=40) o] 2A W (i) =AY 3 3 6 6
E-26 | 07-026R-106L 0il Seal For E-23 o] 27 B (Fij) 2294 1 1 2 2
E-27 | 07-027A-106L Hook Shaft Gear "A” TZ7]0]"A" 1 1 2 2
E-28 | SC-0164-4517 Screw (M5 X P0.8) FZ7)0"A" 3 YA 2 2 4 4
E-29 | 07-029A-106L Hook Shaft Bearing 2 o] g 2 2 4 4
E-30 | 07-030A-106L Hook Shaft Gear “B" ZZ7]o"B" 1 1 2 2
E-31 | SC-0164-4517 Screw (M5 X P0.8) EZ7)o"B" 3A YA 2 2 4 4
E-32 | 07-032A-106L Hook Shaft "A” TZ"A" 1 1 2 2
E-33 | 07-033A-106L Hook Shaft “B” Z%"B" 1 1 2 2
E-34 | 07-034A-106L Holder For E-33 Z2"B" &y 1 1 2 2
E-35 07-035C-106L Hook Base Cover o]~ AH 1 1 1 1
E-36 | SC-0211-4113 Screw (M4 X P0.7) Zwlo]l A AW 1A} 9 9 18 18
E-37 | SC-0132-4113 Screw (M3 X P0.5) Zwo]l = Aw upAA A 1 1 2 2
E-38 | 07-038M-106L Gasket For E-35 o]~ Aw 7hAA 1 1 2 2
E-39 | 44-134C-5700 0il Nipple For E-35 Zwlo]l A AW 2YUZ 1 1 2 2
E-40 | 07-040W-106L Washer “A” For Hook Tk 9la A" 1 1 2 2
E-41 | 07-041W-106L Washer “B” For Hook -y 9k “B” 1 1 2 2
E-42 07-042C-106L Support Ring For Hook Zukd g 1 1 2 2
E-43 | SC-0128-4118 Screw (11/64” n=40) A | I A 3 3 6 6
E-44 | 07-044A-106L Hook 2t = (4) 141 1 24 24
E-45 | 07-045A-106L Bobbin 5Hl 1 1 2 2
E-46 GP-013230-00 Hook Base o] A~ 1 1 1 1
E-47 | SC-0108-4113 Screw “A”" (M6 X P1.0) ol A ZAHYA"A" 1 1 2 2
E-48 | 06-002W-2350 Washer For E-47 o]~ mAA 9A 2 2 4 4
E-49 | SC-0108-4113 Screw “B” (M6 X P1.0) Zuwol~ TAUAB 1 1 2 2
E-50 07-050A-106L Adjusting Collar For E-46 Zol &~ At 1 1 2 2
E-51 | 44-134C-5700 0il Nipple For E-46 Zulo] A~ oA E 1 1 2 2
E-52 07-052A-106L Opener Shaft XA 1 1 2 2
E-53 | 04-010A-106L Bearing (U) For E-52 9ZUZ (F)uwoja 1 1 2 2
E-54 | 07-054A-106L Bearing (L) For E-52 2z Z (F)ulo]a 1 1 2 2
E-55 | 07-055A-106L Opener Shaft Gear Ass'y ez (#) 1L 141 24 24l
E-56 | SC-0164-4517 Screw (M5 X P0.8) SZUZE 7o) 7tet A YA 2 2 4 4
E-57 | 07-059S-106L Stud Crew For E-52 PEATEET N 1 1 1 1
E-58 07-060A-106L Opener Base Qx| "k 1 1 2 2
E-59 | 05-014C-1230 E-Ring ($4) 9=y uA E-g 1 1 2 2
E-60 | 07-062C-106L Opener Connecting Link eI EE! 1 1 2 2
E-61 | 07-063A-106L Opener CIEAR 1 1 2 2
E-62 | 15-003S-9570 Screw (1/8” n=40) o=y At 2 2 4 4
E-63 | 07-065P-106L Hinge Pin For E-60 o=y g3 33 1 1 2 2
E-64 | GP-000190,00 Lower Shaft = 1 1
E-65 | GP-000197,00 Hook Base (L) o] & (k) 1 1
E-66 | GP-000199,00 Hook Base Cover (L) Sulol & AW (k) 1 1
E-67 GP-000198,00 Front Hook Base Cover (L) Zl) o] & (Hij) /& 1 1
E-68 GP-000032,00 Stud Screw For Opener Shaft o ZUZ thist 1 1
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SunLhtar

Ref. No.| Parts No. |Note. Name of Parts = = STER 1060B|? t1)6628L-7 Tt Assﬁ(')r_‘b'y

E-1 07-001A-106L Lower Shaft = 1 1

E-2 07-002A-106L Front Bushing For E-1 = ArA 1 1 1 1
E-3 07-003R-106L 0il Seal For E-2 & AxA 094 1 1 1 1
E-4 44-002R-2500 Front Bushing O-Ring (G-25) & AHA 0-8 1 1 1 1
E-5 07-004A-106L 0il Pump Piston YAz ILE 2 2 2 2
E-6 07-005G-106L Piston Spring For Oil Pump YA JAE £z 2 2 2 2
E-7 07-006S-106L Cap Bolt For Oil Pump odd=Z I AE ushat 2 2 2 2
E-8 44-134C-5700 0il Nipple For E-2 3% A8 U9 E 2 2 2 2
E-9 07-008A-106L Rear Bushing For E-1 & T8 1 1 1 1
E-10 | 07-009R-106L 0il Seal For E-9 3 T4 094 1 1 1 1
E-11 | 44-002R-2500 Rear Bushing O-Ring (G-25) & &84 0-7 1 1 1 1
E-12 | 44-134C-5700 0il Nipple For E-9 3} T4 oYU YE 1 1 1 1
E-13 | 07-011A-106L Timimg Belt Pulley (D) 3% Elo]wl 7 1 1 1 1
E-14 | SC-A117-4417 Screw “A" (1/4” n=40) % gol® ¥ TAUAA" 1 1 1 1
E-15 | SC-0153-4117 Screw “B” (1/4” n=40) % goln Z7 IAUYAB 1 1 1 1
E-16 | 07-014A-106L Collar for E-1 3= Jhet 1 1 2 2
E-17 | SC-0162-4113 Screw (M5 X P0.8) 3= 7tk 1A YA 1 1 2 2
E-18 | 07-016R-106L 0Oil Seal For E-1 4% 294 1 1 2 2
E-19 | 07-017A-106L Lower Shaft Gear Ass'y 3% 710 (3) 14 14 24 241
E-20 | 07-022R-106L Front Bearing For E-1 % Awlold 1 1 2 2
E-21 07-023C-106L Rear Bearing For E-1 3% Zujo]g 2 2 4 4
E-22 | SC-0302-4114 O-Ring (P-36) Sl o] 27 ¥ (i) O-F 1 1 4 4
E-23 | 07-023C-106L Front Cover For Hook Base Z-ul) o] 27 ®] (i) 1 1 1 1
E-24 | SC-0302-4114 Screw (11/64” n=40) Zulol 2A W () 244 3 3 6 6
E-25 | SC-A350-4514 Screw (1/80" n=40) o] 2A W (i) =AY 3 3 6 6
E-26 | 07-026R-106L 0il Seal For E-23 o] 27 B (Fij) 294 1 1 2 2
E-27 | 07-027A-106L Hook Shaft Gear "A” TZ7]0]"A" 1 1 2 2
E-28 | SC-0164-4517 Screw (M5 X P0.8) FZ7)0"A" 3 YA 2 2 4 4
E-29 | 07-029A-106L Hook Shaft Bearing 2 o] g 2 2 4 4
E-30 | 07-030A-106L Hook Shaft Gear “B” ZZ7]o"B" 1 1 2 2
E-31 | SC-0164-4517 Screw (M5 X P0.8) EZ7)o"B" 3A YA 2 2 4 4
E-32 | 07-032A-106L Hook Shaft "A” TZ"A" 1 1 2 2
E-33 | 07-033A-106L Hook Shaft “B” Z%"B" 1 1 2 2
E-34 | 07-034A-106L Holder For E-33 Z2"B" &y 1 1 2 2
E-35 07-035C-106L Hook Base Cover o]~ AH 1 1 1 1
E-36 | SC-0211-4113 Screw (M4 X P0.7) Zwlo]l A AW 1A} 9 9 18 18
E-37 | SC-0132-4113 Screw (M3 X P0.5) Zwo]l = Aw upAA A 1 1 2 2
E-38 | 07-038M-106L Gasket For E-35 o]~ Aw 7hAA 1 1 2 2
E-39 | 44-134C-5700 0il Nipple For E-35 Zwlo]l A AW 2YUZ 1 1 2 2
E-40 | 07-040W-106L Washer “A” For Hook Tk 9la A" 1 1 2 2
E-41 | 07-041W-106L Washer “B” For Hook -y 9k “B” 1 1 2 2
E-42 07-042C-106L Support Ring For Hook Zukd g 1 1 2 2
E-43 | SC-0128-4118 Screw (11/64” n=40) A | I A 3 3 6 6
E-44 | 07-044A-106L Hook 2t = (4) 141 1 241 24
E-45 | 07-045A-106L Bobbin 5Hl 1 1 2 2
E-46 | 07-046A-106L Hook Base o] & 1 1 1 1
E-47 | SC-0108-4113 Screw “A”" (M6 X P1.0) ol A ZAHYA"A" 1 1 2 2
E-48 | 06-002W-2350 Washer For E-47 o]~ mAA 9A 2 2 4 4
E-49 | SC-0108-4113 Screw “B” (M6 X P1.0) Zwlo] ~ 1A UYA"B 1 1 2 2
E-50 07-050A-106L Adjusting Collar For E-46 Zol &~ At 1 1 2 2
E-51 | 44-134C-5700 0il Nipple For E-46 Zulo] A~ oA E 1 1 2 2
E-52 07-052A-106L Opener Shaft XA 1 1 2 2
E-53 | 04-010A-106L Bearing (U) For E-52 9ZUZ (F)uwoja 1 1 2 2
E-54 | 07-054A-106L Bearing (L) For E-52 2z Z (F)ulo]a 1 1 2 2
E-55 | 07-055A-106L Opener Shaft Gear Ass'y ez (#) 1L 141 24 24l
E-56 | SC-0164-4517 Screw (M5 X P0.8) 9 =ZUYZE 7o) gt A YA 2 2 4 4
E-57 | 07-059S-106L Stud Crew For E-52 PEATEET N 1 1 1 1
E-58 07-060A-106L Opener Base Qx| "k 1 1 2 2
E-59 | 05-014C-1230 E-Ring ($4) 9=y uA E-g 1 1 2 2
E-60 | 07-062C-106L Opener Connecting Link eI EE! 1 1 2 2
E-61 | 07-063A-106L Opener CIEAR 1 1 2 2
E-62 | 15-003S-9570 Screw (1/8” n=40) o=y At 2 2 4 4
E-63 | 07-065P-106L Hinge Pin For E-60 o=y g3 33 1 1 2 2
E-64 | GP-000190,00 Lower Shaft = 1 1
E-65 | GP-000197,00 Hook Base (L) o] & (k) 1 1
E-66 | GP-000199,00 Hook Base Cover (L) Sulol & AW (k) 1 1
E-67 GP-000198,00 Front Hook Base Cover (L) Zl) o] & (Hij) /& 1 1
E-68 GP-000032,00 Stud Screw For Opener Shaft o ZUZ thist 1 1
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SunLhtar

Ref. No.| Parts No. |Note. Name of Parts z o STER 1060B|? t1)662BL-7 Tt Assﬁ(')r_‘b'y

F-1 15-001A-106L Presser Foot Driving Cam EEu AsleE 1 1

F-2 SC-A308-4517 Screw (1/4” n=40) L2 Aees A G UtA 2 2 1 1
F-3 15-003A-106L Needle Bearing For F-1 LR A AUE Ho]d 1 1 1 1
F-4 15-004A-106L Connection Rod For Upper Feed |[A3E o7 1 1 1 1
F-5 15-005P-106L Pin For F-4 Al 474 A 1 1 1 1
F-6 GP-011453-00 Connection Crank For Upper Feed |43 & o174 3= 1 1 1 1
F-7 SC-0109-4113 Screw (M6 X P1.0) Asle A4 aRPa 1G4 YA 1 1 1 1
F-8 15-008P-106L Pin For F-7 Ave A 87 9 1 1 1 1
F-9 15-009C-106L G-Ring($8) A e A4 93 9 G-8 2 2 2 2
F-10 | 15-101C-106L Connection Link “A"For Climb Shaft |Z2}¢}% dZ8 7 A" 2 2 2 2
F-11 15-011C-106L Connection Link “B"For Climb Shaft |Z¢)% o143 3"B” 1 1 1 1
F-12 | 06-010P-106L Pin For F-10 e F dAYaA" 2 2 2 2 2
F-13 | SC-0164-4517 Screw (M5XP0.8) 9% dA48aA" I 1AYA 2 2 2 2
F-14 | 15-014A-106L Climb Device Shaft “A” EE LIS 1 1 1 1
F-15 | SC-0164-4517 Serew (M5 X P0.8) Fed A" 2 YA 2 2 2 2
F-16 | 05-008M-106L Felt For F-14 FedF"A" FHHE 1 1 1 1
F-17 | 15-017A-106L Climb Device Shaft “B” SR 1 1 1 1
F-18 | SC-0164-4517 Screw (M5 X P0.8) 22 ="B" A YAt 2 2 2 2
F-19 15-019A-106L Front Bushing For F-17 FehgdE AL 1 1 1 1
F-20 | 44-0000-1230 0il Wick For F-19 2okl F AL FhHA 1 1 1 1
F-21 | 15-021A-106L Rear Bushing For F-17 U F F24 1 1 1 1
F-22 | 44-0000-1230 0il Wick For F-21 s £54 FH44 1 1 1 1
F-23 | 15-023A-106L Climb-Device Body Fekd AR EA 1 1 1 1
F-24 15-024C-106L Stopper For F-23 ZFoy AX 24 &Y 1 1 1 1
F-25 | SC-0211-4113 Screw (M4 X P0.7) Ze AA BA 2EH 1PUYA 2 2 2 2
F-26 | 44-011W-1600 Washer For F-25 Zotol A% A 2R3 1A 94| 2 2 2 2
F-27 | 15-027W-106L Stopper Washer For F-23 Febg AA A 22H 94 1 1 1 1
F-28 | 15-028S-106L Screw (M5 xP0.8) Zeb AA BA 28 94 2GR 2 2 2 2
F-29 | 07-011W-1230 Washer For F-28 2o B4 2E5 4 2L GA| 2 2 2 2
F-30 | 06-052A-9510 Collar For F-17 e E e 2 2 2 2
F-31 | SC-0110-4115 Screw (15/64” n=28) Zed % ghe A4 2 2 2 2
F-32 | 15-032A-106L Crank For Climb Device e A4 2ya 1 1 1 1
F-33 | 15-033P-106L Pin For F-32 ek A2 2dya A 1 1 1 1
F-34 | SC-0109-4113 Screw (M6XP1.0) 29 A2 aga 13%A4 1 1 1 1
F-35 | 15-035G-106L Return Spring For F-17 e I S 4] 1 1 1 1
F-36 | 06-016C-380L Holder For F-35 e F fw Az Fol 1 1 1 1
F-37 | 15-037C-106L Hook For F-35 FehdF " 2z Ao 1 1 1 1
F-38 | 15-038C-106L Nut (M8XP1.25) 292 gd 228 Aol YE| 1 1 1 1
F-39 15-039A-106L Presser Foot Lifting Cam e 2 A=A 1 1 1 1
F-40 | 15-040A-106L Adjusting Dial For F-39 Leu A 24 ol 1 1 1 1
F-41 | 15-041P-106L Stopper Pin For F-40 A thol ¢ 2 EH I 1 1 1 1
F-42 | 15-042G-106L Spring For F-40 AEA tho|d 2EH Az 1 1 1 1
F-43 | SC-0316-4124 Screw (11/64" n=40) L3 A 24 ¢ yHUA| 1 1 1 1
F-44 | 15-044A-106L Climb Shaft Cylinder FehgdE A= () 1 14

F-45 | 15-045A-106L Nuckle For F-44 FEdF Ay UF 1 1

F-46 | SN-0102-4000 Nut (M6 X P1.0) Zg9z ddy YF YE 1 1

F-47 | 15-047S-106L Screw (M3 X P0.5) Zekolz Ay 24 2 2

F-48 | 15-048A-106L Potentiometer Z8l A g 1 1

F-49 | 15-049A-106L Bracket For F-48 SZelA ulE Bl 1 1

F-50 | SC-0211-4113 Serew (M4 X P0.7) ZEHA g Bl a3 UAH 1 1

F-51 | 02-011W-2302 Washer For F-50 ZelA vlg] Hepl 3L 94| 1 1

F-52 | 15-052C-106L Nut For F-48 Z¥A v HE 1 1

F-53 | 15-053W-106L Washer For F-48 ZHlA vlE 94 1 1

F-54 | SC-0105-4517 Screw (M4 xP0.7) ZelA vEF 1A A 1 1
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SunLhtar

Ref. No.| Parts No. |Note. Name of Parts z o STER 1060B|? t1)6628L-7 Tt Assﬁ(')r_‘b'y
F-55 | 15-055A-106L Upper Feed Driving Shaft Al Lex 1 1 1 1
F-56 | 15-056M-106L Felt For F-55 AeeEx FHAE 1 1 1 1
F-57 15-057A-106L Front Bushing For F-55 Al EE AR 1 1 1 1
F-58 | 15-058A-106L Rear Bushing For F-55 A e T8 1 1 1 1
F-59 | 06-052A-9570 Collar For F-55 Aeexz gl 2 2 2 2
F-60 | SC-0110-4115 Screw (15/64” n=28) Ao E2 shat 1AYA 2 2 2 2
F-61 | 15-061P-106L Pin For F-55 AateEz 3 1 1 1 1
F-62 | 15-062A-106L Connection Link For Upper Feed |43 & o4& 3 1 1 1 1
F-63 | 15-063A-106L Triangular Link For Presser L2u Azke 1 1 1 1
F-64 | 15-064A-106L Connection Rod For F-63 A4 a dARE 2 2 2 2
F-65 | 15-065P-106L Pin for F-62 A dA48 g 9 1 1 1 1
F-66 | 15-066P-106L Presser Bar Connecting Pin EFu oA 2 2 2 2
F-67 | 15-067C-106L Pin Holder For F-66 LEug dA9 ol 4 4 4 4
F-68 | SC-0297-4118 Screw (1/8" n=40) wefu A4 o] yAYA | 3 3 3 3
F-69 | 15-069C-106L Walking Bar AT E by 1 1 1 1
F-70 15-070A-106L Upper Feed Presser Foot Avl T w2t 1 1
F-71 15-003S-106L Scerew (M4 X P0.7) Al e =2u AL 1 1 1 1
F-72 15-078 A-106L Needle Bar Frame b =9 1 1 1 1
F-73 15-079A-106L Needle Bar Rock Shaft st R 5= 1 1 1 1
F-74 | 15-080M-106L Felt For F-78 s TEq AE 1 1 1 1
F-75 | 15-018C-106L Holder For F-80 vhsd Zaq AE 7o) 1 1 1 1
F-76 | SC-0211-4113 Screw (M4 X P0.7) whsd Edle AE o] TAHYA| 1 1 1 1
F-77 | 15-083M-106L Lower Felt For F-78 s 39 AE(F) 1 1 1 1
F-78 05-0455-9570 Screw (M4 x P0.7) s £ AE(TF) 2AYA 1 1 1 1
F-79 | 02-011W-2302 Washer For F-84 whed 39 AE(F) 2AUA 94 1 1 1 1
F-80 15-086C-106L Sealing Cover For r-78 s 389 F4uA A 1 1 1 1
F-81 15-087A-106L Guide For Needle Bar Block HhE 22 Jjol 1 1 1 1
F-82 | SC-0211-4113 Screw (M4 X P0.7) Hhsd 22 slelt 1A 2 2 2 2
F-83 | 15-089A-106L Front Bushing For F-79 25F A4 1 1 1 1
F-84 | 44-0000-1230 0il Wick For F-90 QEZ AR FogA 1 1 1 1
F-85 15-091A-106L Rear Bushing For F-79 L8 334 1 1 1 1
F-86 | 44-0000-1230 0il Wick For F-90 QEZ 38A F444 1 1 1 1
F-87 | 15-093A-106L Collar For F-79 Q5% 77 2 2 2 2
F-88 | SC-0127-4119 Screw (11/64” n=40) QEZ se 1A 2 2 2 2
F-89 | 15-095A-106L Connection Rod For F-79 LEZ dAFEC 1 1 1 1
F-90 | SC-0109-4113 Screw (11/64” n=40) 22 dAZC 3HYA 1 1 1 1
F-91 15-097A-106L Needle Bar Rock Shaft Link st 2583 1 1 1 1
F-92 15-098P-106L Stud Screw For F-89 LEZ JdAFEC A 2 2 2 2
F-93 | 05-012C-106L Nut For F-89 2%%F JdARET dyAvE 2 2 2 2
F-94 15-100A-106L Needle Bar Rock Shaft Crank s 2% AP 1 1 1 1
F-95 | 15-101S-106L Screw (M6 x P1.0) el 2% I8 1Y 1 1 1 1
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Ref. No.| Parts No. |Note. Name of Parts z o T e e e
G-1 10-001A-1067 Fixed Mess A 2~ 1 2
G-2 10-002S-1067 Screw (11/64" n=40) I A Agap 2 4
G-3 10-003C-1067 Lower Thread Catcher WA F ol 1 2
G-4 SC-0301-4119 Screw (9/64” n=40) WA o] Fvhat 1 2
G-5 10-005A-1067 Fixed Mess Base A A o] A 1 1
G-6 SC-0328-4413 Screw (M4 x P0.7) A A wlo] A~ FH AL 1 2
G-7 SWEF/A(13-30) Screw (M4 x P0.7) AW A wo] A A UYA 1 2
G-8 10-008A-1067 Moving Mess Eu A 1 2
G-9 10-009S-1067 Scerew (11/64” n=40) Eul 2~ FHUyAb 2 4
G-10 10-010A-1067 Moving Mess Shaft oA = 1 2
G-11 10-051A-7507 Bushing For Moving Mess Shaft |E®A & 34 1 2
G-12 SC-0105-4517 Screw (M5 X P0.8) Eulas = 324 #HAua 1 2
G-13 10-013A-1067 Collar For Moving Mess Shaft Zux = gt} 2 4
G-14 SC-0351-4517 Serew (3/16" n=32) =z~ & 78 FUAt 4 8
G-15 10-015A-1067 Crank For Moving Mess Shaft Euls = 78A 1

G-16 SC-0162-4113 Screw (M5 X P0.8) Eux F a9a Iya 1

G-17 10-017C-1067 Stud Serew For Thread Trimming Connecting Rod| AH2 oA A& ©hijA} 2 2
G-18 10-220A-8577 Rod End(R) Rod End (#) 1 1
G-19 10-033C-7507 Nut For Rod End(R) z9E FYE (£) 1 1
G-20 10-034A-7507 Joint Connecting Shaft ZQE olAE 1 1
G-21 10-221A-8577 Rod End (L) Rod End (%) 1 1
G-22 10-036C-7507 Nut For Rod End(L) z9E FYE (k) 1 1
G-23 10-023S-1067 Screw For Thread Trmming Connecting Rod |AH2 1 A8 A} 1 1
G-24 10-024A-1067 Thread Trimming Rock Link AR 2% 83 1 1
G-25 SC-0104-4517 Scerew (11/64” n=40) AR 2% W3 Jya 2 2
G-26 10-067S-7507 Stud Screw For G-26 A4 A 2ed whuAt 1 1
G-27 10-066A-7507 Roller For Thread Trimming Cam |AF2 # 2 1 1
G-28 07-011W-1230 Washer For G-26 29 thial oA 1 1
G-29 10-033C-7507 Nut For G-26 2¢7 A FYE 1 1
G-30 10-030C-1067 Thread Trimming Return Spring Hook |AF2 g€l Ax7 ZHo| 1 1
G-31 10-031G-1067 Thread Trimming Return Spring P S ! R P | 1 1
G-32 10-019S-7507 Screw (11/64” n=40) g 228 Ao U4t 1 1
G-33 SN-0101-4000 Nut (11/64" n=40) g8l £2x8 Aol A YE 1 1
G-34 10-034A-1067 Thread Trimming Driving Shaft [AFE F+E5% 1 1
G-35 10-043R-9577 Rubber Washer For G-34 AR FE8EF 15 oA 2 2
G-36 10-036A-1067 Controlled Collar For G-34 A FEF Al gtet 1 1
G-37 SC-0351-4517 Screw (3/16" n=32) AHE FE35F Ao Jkek YAt 1 1
G-38 10-038G-1067 Return Spring For Thread Trimming Driving Shaft| A}2 F%3% g8l Az 1 1
G-39 10-053S-7507 Stud Screw For Clutch Lever Z# A e At 1 1
G-40 10-551S-7507 Scerew For Clutch Lever Felx dly At 1 1
G-41 SN-0101-4000 Nut (11/64" n=40) Zex dd YE 1 1
G-42 10-042C-1067 Clutch Lever 2942 @4 1 1
G-43 10-043A-1067 Clutch Lever Shaft 297 4y = 1 1
G-44 SC-0193-4122 Screw (3/16” n=28) Z# A de = 2FZ YA 1 1
G-45 10-045A-1067 Thread Trimming Base AL ] o] 2 1 1
G-46 SC-0109-4113 Screw (M6 X P1.0) AR o] 2 1A YA} 3 3
G-47 10-047A-1067 Cam For Thread Trimming AH 7 1 1
G-48 SC-A308-4517 Screw (1/4” n=40) AE 7 1AL 3 3
G-49 07S022S-306H Collar For G-47 A" W~ gt} 1 1
G-50 SC-0153-4117 Screw (1/4” n=40) A4 A ~eH b 1A YA 2 2
G-51 10-058A-9577 Bracket For G-53 AHA £ kol HEA 1 1
G-52 01-007S-7600 Screw For G-53 A Ed ol B At 2 2
G-53 10-053A-1067 Tread Trimming Solenoid Ass'y |[AH2 £#lxolT (#l) 1 134
G-53-1| 10-061P-9577 Connecting Pin For Solenoid Shaft |£# ko]t % 143 1 1
G-53-2 | 43-011C-9570 E-Ring For G-53-1 o]t = 149 WE E-8 2 2
G-54 10-061S-9577 Screw For G-53 AR FdleolE () FUA 4 4
G-55 10-065A-9577 Cable Holder AolE &1 (3N) 1 1
G-56 SC-0158-4122 Screw For G-55 Aol L Y A 2 2
G-57 10-057C-1067 Tread Trimming Lever Stopper [AIZ#Y AEH 1 1
G-58 SC-0109-4113 Screw (M6 X P1.0) AA e 228 1A 2 2
G-59 10-058C-1067 Bracket For G-57 AR ~E¥ W 1 1
G-60 SC-0109-4113 Screw (M6 X P1.0) AR ~Ed 8- 3 YA} 2 2
G-61 GP-000200,00 Fixed Mess Base (L) T4 w2 wol~ (f) 1
G-62 10-044A-7507 Moving Mess Shaft Connecting Rod(L) |EH A% A4 R (k) 1
G-63 10-045A-7507 Moving Mess Shaft Connecting Rod(R)|EH| A% dARE (£) 1
G-64 SC-0162-4113 Moving Mess Shaft Connecting Rod Screw | Em| A% dAZC v YA} 2
G-65 10-046A-7507 Moving Mess Shaft Connecting Rod Stud Screw | E®]| A% AR T thst 2
G-66 SC-0332-4111 Moving Mess Shaft Connecting Rod Screw | Ew| A% AAZT 1A 2
G-67 10-020W-2700 Moving Mess Shaft Connecting Rod Washer | Em]| A% JdAZ T ¢4 2
G-68 GP-000202,00 Moving Mess Shaft Crank(L) ZHlAZ AYA (k) 1
G-69 GP-000202,00 Moving Mess Shaft Crank(R) ol A2 7393 (f) 1
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Ref. No.| Parts No. Note. Name of Parts E 1060B|? t1)662BL-7 106281
H-1 44-001M-106L Face Plate Part Felt “A” Hyn de A" 1 1 1 1
H-2 44-002C-106L Support For H-1 Hyn dEe A" w3 1 1 1 1
H-3 44-003M-106L Face Plate Part Felt “B” Hys dAEe “B” 1 1 1 1
H-4 44-021C-1230 Returning Hose “A” For H-4 Har g 32 A7 1 1 1 1
H-5 | 44-007C-106L Hose Nipple “B” a2 e B 1 1 1 1
H-6 44-008C-106L Returning Hose “B” For H-4 Hay 35 54 B 1 1 1 1
H-7 44-018C-5607 Connecting Nipple s 35 dAUE 1 1 1 1
H-8 SN-0122-4000 Nut (5/16" n=28) way 3F d44E YE 1 1 1 1
H-9 | 44-078M-5607 Packing For H-9 waE i AU E 97 2 2 2 2
H-10 | 44-012C-106L Hose Nipple “A” 32 UE A7 1 1 1 1
H-11 | 44-013M-106L Returning Felt For Arm g shHAE 1 1 1 1
H-12 | 44-014C-106L Holder For H-13 % FFAE Fo 1 1 1 1
H-13 | 44-015P-106L Pin For H-16 U HFss g 1 1 1 1
H-14 | 44S001S-306H Hose For H-13 o IhEF A 1 1 1 1
H-15 | 44-0000-1230 0il Wick For H-13 ¢ FFAA 1 1 1 1
H-16 | 44-012C-1230 Hose For H-42 QYE Y B aA 1 1 1 1
H-17 | 44-068M-106L Rubber Cap Ao EZ 7 Rul) 1 1 1 1
H-18 | 44-022G-106L Spring For H-24 Az a FHas 1 1 1 1
H-19 | 44-026G-7400 Hook For H-21 A a Feas 1 1 1 1
H-20 | SC-A156-4118 Screw (9/64" n=40) AtEa FH5s 228 1 1 1 1
H-21 | SW-0102-1011 Washer For H-23 AEa F434 228 1 1 1 1
H-22 | 44-012C-1230 Hose For Triangular Link At FhEa 1 1 1 1
H-23 | 44-0000-1230 0il Wick At F FHA 1 1 1 1
H-24 | 44-026A-106L 0il Pipe For Upper Feed Driving Shaft |Ae}-&%% HFf3}o| = 1 1 1 1
H-25 | 44-012C-1230 Hose For H-27 3iEEE FhEs 1 1 1 1
H-26 | 44-028M-106L Felt For Climb Device Body el A B4 F42 1 1 1 1
H-27 | 44-029C-106L Bracket For H-29 FePAA B FH P 1 1 1 1
H-28 | 44-030S-106L Screw (M5 X P0.8) FeAA BA FHdE B YA 2 2 2 2
H-29 | 10-010W-7507 Washer For H-31 ZedAA B4 FHE Hi 1 1 1 1
H-30 | 44-012C-1230 Hose For Climb Device Body el AR A F 1 1 1 1
H-31 | 44-0000-1230 0il Wick For H-33 el AR EA F 1 1 1 1
H-32 | 10-065A-9577 Holder For H-34 Zed A BA g5 ol | 1 1 1 1
H-33 | 44-021A-7500 0Oil Terminal “A” SUE Y “A” 1 1 1 1
H-34 | 44-018R-7500 Rubber For H-36 2 YEuY A" I FubA 1 1 1 1
H-35 | 44-012C-1230 Hose For Oil Gage Window FF Y935~ 1 1 1 1
H-36 | 44-038C-106L Nipple For Upper Feed Driving Shaft |43l &5% 37U Z 1 1 1 1
H-37 | 44S001S-306H Hose “A” For Upper Feed Driving Shaft |4e}&%53% 355 x “A” 1 1 1 1
H-38 | 44-007C-106L Nipple For H-40 A eEZE dRss AAUZ | 1 1 1 1
H-39 | 44-012C-1230 Hose “B” For Upper Feed Driving Shaft |4e}¢%% 3tF354 “B” 1 1 1 1
H-40 | 44-021A-7500 0il Terminal “B” 2 YEud "B 1 1 1 1
H-41 | 44-018R-7500 Rubber For H-43 Q9EuY "B” 1 FulAg 1 1 1 1
H-42 | 44-144A-106L 0Oil Filter Case Ass'y SYIE Aola 1 1 1 1
H-43 | SC-A119-4119 Screw (11/64" n=40) S YA Alola FA 4 4 4 4
H-44 | 06-036W-3800 Washer For H-46 2 9IdE AolA F Al oA 4 4 4 4
H-45 | 44-047M-106L Gasket For H-46 SAHE 742A 1 1 1 1
H-46 | 44-048C-106L Bracket For H-46 299 Aol B 1 1 1 1
H-47 | SC-A119-4119 Screw (11/64” n=40) SULE Alojx Bl IAYA| 2 2 2 2
H-48 | 06-036W-3800 Washer For H-50 299 Aojs vl THUA 44| 2 2 2 2
H-49 | 44-051M-106L 0Oil Filter “A” s9dg A" 1 1 1 1
H-50 | 44-052M-106L 0il Filter “B” 2 ¥9gE "B 1 1 1 1
H-51 | 44-053C-106L 0il Filter Cap Su"g o 1 1 1 1
H-53 | 44-012C-106L Connection Nipple “A” For H-45 |29 ZE] Alolx dAUZ “A"| 1 1 1 1
H-54 | 44-018C-5607 Connection Nipple “B” For H-45 |2 Y ZE #Alo]~ AAYZ “B” 1 1 1 1
H-55 | SN-0122-4000 Nut (5/16" n=28) 299 Alojx dAYE B"YE | 1 1 1 1
H-56 | 44-078M-5607 Packing For H-57 299 Alolx dAYE B A7 | 1 1 1 1
H-57 | 44-012C-1230 Hose “A” For H-45 oddE dATA A" 2 2 2 2
H-58 | 44-012C-1230 Hose “B” For H-45 S YdE 945~ "B” 1 1 1 1
H-59 | SC-0347-4122 Serew Wl -7 A 1 1 1 1
H-60 | 44-078M-5607 Washer For H-62 Wl Ak oA 1 1 1 1
H-61 | 44-067C-106L Bed Nipple CIR=A3 1 1 1 1
H-62 | 44S002S-306H Nipple Hose HoyE 34 1 1 1 1
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Ref. No.| Parts No. |Note. Name of Parts £ | T 1060BI? t1)(1)62BL-7 T Ass’\cle(r)r]bly
I-1 49A004S-811H Quick Joint Plug Ass'y 7 2E FHI (H) 4L 14
1-2 49A005S-811H Finger Valve FA Wu 1 1
1-3 49A006S-811H Filter Regulator e dFelolE] 1 1
1-4 49A008S-811H Screw (M5 x P0.8) e @l Fdlole] LA YA 2 2
1-5 10-010W-7507 Washer For I-3 ] g Fdole] 1A oA 2 2
1-6 KQ2H06-02S Hose Nipple (PT 1/4X ¢6) 32UZE (PT 1/4X% ¢6) 1 1
1-7 05A052S-811H Urethan Hose (¢6) e 52 (46) 0.2m 0.2m
I-8 KQ2H06-01S Hose Nipple (PT 1/8x ¢6) a2UZ (PT 1/8X% ¢6) 1 1
1-9 49-009A-106L Manifold Block UEE &5 (43) 1 1
1-10 | 49-007S-106L Screw (M4 X P0.7) U ZE B85 PHHMAXPOT) | 2 2
I-11 49-023S-106L Screw (M5XP0.8) Z¢ 1 A 6 6
1-12 | 49-024W-106L Plug Washer 21 9A 6 6
I-13 | 49A020S-811H Silencer (1/8") Z&7) (1/87) 2 2
1-14 49-010A-106L Solenoid Valve £d ko]t WH 4 4
1-15 | 49A015S-811H Hose Nipple (M5x ¢ 4) F2UZ (M5X ¢4) 3 3
1-16 49-011A-106L Hose Nipple (M5X ¢ 6) F2UE (M5X ¢6) 2 2
1-17 GP-011448-00 Manifold Bracket Uz =2l 1 1
1-18 49A018S-811H Screw For Manifold Bracket qygc 2l g At 2 2
1-19 05A039S-811H Urethane Hose (¢4) Sy 54 (44) 0.9m 0.9m
1-20 05A039S-811H Urethane Hose (¢4) e 524 (44) 0.5m 0.5m
I-21 05A039S-811H Urethane Hose (¢4) SHYE 54 (44) 0.6m 0.6m
1-22 05A052S-811H Urethane Hose (¢6) SHE 54 (46) 0.6m 0.6m
1-23 05A052S-811H Urethane Hose (¢6) Ldle T2 (46) 0.6m 0.6m
1-24 05A052S-811H Urethane Hose (¢6) Sde 52 (46) 0.1m 0.1m
1-25 | 06-023M-2700 Plug (Blue) 1 (%) 1 1
1-26 17-437C-7907 Tube For I-26 A 1 1
1-27 | 17-016B-7000 Plug (Green) 91 (%) 1 1
1-28 17-437C-7907 Tube For I-28 Y1 A 1 1
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Ref. No.| Parts No. |Note. Name of Parts z | STER 1060ny t1)662BL-7 Tt Assﬁ(')r_‘b'y
L-1 91-001C-1230 Accessories Bag ERRER" 1 1 1 1
L-2 91-002C-1230 Driver (Large) Zaloly (k) 1 1 1 1
L-3 91-003C-1230 Driver (Middle) ciloln] (i) 1 1 1 1
L-4 91-003C-1230 Driver (Small) Talolw (/) 1 1 1 1
L-5 006-00T-0002 Needle (DPX17 #22) v (DPXx17 #22) 5 5 5 5
L-6 07-045A-106L Bobbin (AL) wHl (AL) 3 3 3 3
L-7 91-001C-106L L-Wrench (1.5mm) L #:x (1.5mm) 1 1

L-8 91-002C-2700 L-Wrench (2.0mm) L #X (2.0mm) 1 1

L-9 91-004C-2700 L-Wrench (2.5mm) L #% (25mm) 1 1

L-10 91-003C-2700 L-Wrench (3.0mm) L #% (3.0mm) 1 1 1 1
L-11 91-001C-3800 L-Wrench (4.0mm) L #X (4.0mm) 1 1 1 1
L-12 91-002C-2700 L-Wrench (5.0mm) L #% (5.0mm) 1 1 1 1
L-13 91-008M-640L Head Cover u] A7 ¥ 1 1 1 1
L-14 91-011C-1230 Oiler Y F45 1 1 1 1
L-15 Nail For K-20 L =l I e R B 14 14 14 14
L-16 02-003A-2700 Band Clip LUR=S=c] 3 3 3 3
L-17 01-058R-106L Hinge Rubber A 5 2 2 2 2
L-18 01-059C-106L Head Hinge Holder Bar 312 4 ZHol& 2 2 2 2
L-19 | 01-050A-9570 Hinge 317 4 2 2 2 2
L-20 91-103R-7400 Bed Support Rubber Weuky p 4 4 4 4
L-21 44-063A-106L 0Oil Pan o g 1 1 1 1
L-22 90S008S-306H Oil Tank Support ERIRR ] 1 1 1 1
L-23 SC-0338-4122 Screw For K-22 2 ko] TA AL 4 4 4 4
L-24 | SN-0114-4000 Nut For K-22 sAzue] THUYA YE 4 4 4 4
L-25 905007S-306H 0Oil Tank LIRS 1 1 1 1
L-26 | 91-012C-1230 Head Rest =8 z7% 1 1 1 1
L-27-1 | 60-002A-106L Belt Cover “A” WEAH “A 1 1 1 1
L-27-2 | SC-0211-4113 Screw WeEAY “A"TH A 2 2 2 2
L-27-3 | 60-004S-106L Support Screw For Belt Cover WEAY “A"A A YA 1 1 1 1
L-27-4 | 60-005A-106L Belt Cover “B” WEZH “B 1 1 1 1
L-27-5 | SC-0211-4113 Screw WEA "B 1AL 3 3 3 3
L-28 | 91-007A-2302 Thread Stand Assembly Al Zol (#1) | 1

L-29 41-101A-1230 Bobbin Winder Assembly A7) (#) 141 1 1 1
L-30 10-001A-1067 Fixed Mes T A A 1 1

L-31 91-007C-7400 Needle Thread Inserting Guide |A7]$7] 1 1 1 1
L-32 43-100A-7500 Knee Lifting Pad Assembly T2 (#) 1 1
L-33 91-108C-1230 0il R 1 1 1 1
L-34 17-0000-1060 Knee Switch Ass'y FE 2902 (#) @ )

L-35 | 91-008A-7400 Thread Stand Assembly Ao %ol (i) 1 1l

|Note| () : Option |
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